Tenterfield Water Supply
DWMS Subplan

January 2019

\/ VRRIDI




Tenterfield Water Supply

DWMS Subplan

Viridis Consultants Pty Ltd
PO Box 131

Bulimba QId 4171
Australia
www.viridis.net.au

ABN: 49129 185 271

Telephone: 1300 799 310

Date: Current as of 5 December 2018

Reference: 17NS18

Status: Final

© Viridis Consultants Pty Ltd 2018



Citation: Viridis Consultants 2018, Tenterfield Water Supply - DWMS Subplan, prepared for
Tenterfield Shire Council by Viridis Consultants Pty Ltd.




Tenterfield Water Supply - DWMS Subplan

Executive Summary

The Drinking Water Management System (DWMS) demonstrates Tenterfield Shire Council’s compliance
with the NSW Public Health Act 2010 requirement to develop a Quality Assurance Plan in accordance
with the Framework for Management of Drinking Water Quality in the Australian Drinking Water
Guidelines 2011 (ADWG).

DWMS Overall Manual

There is an overall DWMS Manual which contains or references the overarching elements common to the
management of drinking water quality for all TSC supplies.

DWMS Subplan - Tenterfield Water Supply

This document is the Tenterfield Water Supply DWMS Subplan. It contains system specific information
to management the risks to the Tenterfield water supply.

Critical Control Points

Tenterfield water supply critical control points (CCPs) are included in this document. The corrective
actions for managing CCP breaches are included in the relevant CCP standard operating procedures
(SOPs), which are also included in this document.

Drinking Water Quality Incidents

Drinking water quality incidents and emergencies are managed through the SOP on Drinking Water
Quality Incident Reporting and Response.

Improvement Plan
An improvement plan forms part of the DWMS and is available as a separate excel spreadsheet.
Document Review

The document is reviewed internally at least on an annual basis when the DWMS Annual Report is
prepared, or earlier upon significant system change.

) VIRIDIS

17NS18-REC-18-201-1.0 i
January 2019




Tenterfield Water Supply - DWMS Subplan

Contents
EXECULIVE SUIMMATY .cicciiimiansesssmsnsssssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssssssssssssassnssns i
3 TS 5 1 o0 Y6 o 1 0 ) o 1
2. Element 2 - Assessment of the Supply Scheme.........ccviiin——— 1
2 T O )V VT PR 1
2.2, ProcCess FIOW DIAQIAM......cciiiiiieieieieeee sttt r et n e 1
2.3, Drinking Water CatChMENT...........ooviiiiiiiiiese e 2
VAV £ 1 (= G I =T 11 1= 1S ad 0101 3
28 TR B 11 (1 o101 (o 1o PR 3
N T = 1 ANy TX] 1 11 | PO 3
3. Element 3 — Preventive MeaSUTCS. .o ierimsmsmsssssasssssasssssssssssssssssssssasssssssssssssssasssssnssssnssssans 5
3.1.  Preventative Measures and multiple Darriers. ..o 5
I O €11 [or- | I OC0 101 1 (0] N 20 0| £-T TR TPRT TR 5
3.2.1. Procedure: Tenterfield FIltration CCP .. cssssssssssesesesessssssssssssssssssssssssssssssssssssssees 6
3.2.2. Procedure: TEeNterfield UV CCP ... essisesssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassses 7
3.2.3. Procedure: Tenterfield FIUOTIAation CCPu.. e seesssssssssssssssssssesssssssssssssssesenes 8
3.2.4. Procedure: Tenterfield ChlOoriNation CCP .. sesssssesssssssssssssssssssssssssssssssseseses 9
3.2.5. Procedure: Tenterfield RESEIVOIT CCP ..ieesssessssssessssssssssesssssssssssssesssssssssssssssssssssasses 10
3.2.6. Reservoir INSpection CheCKIiSt. s sssssssssssssssssssssssssssssssssees 11
4. Element 4 - Operational Procedures and Process Control..........ccouommmsmsmsmscscsesenens 13
4.1, Operational PrOCEUUIES ........cc.oiviiiiiiiiite ettt bbb 13
4.2.  Operational Monitoring and COrrective ACIONS .........ccecviiieieiieie e 13
4.3. Inspection, Calibration and MaiNtENANCE ..........c.eciiiereiiiie et 13
4.4, MaterialS AN CREIMICAIS ... ..vveeieee ettt e ettt e e e e e e et et e e e e e sae et e eeeeneeaeenrnneees 13
5. Element5 - Verification of Drinking Water Quality .........ccocumnmnnnnnmsnnmsssssssssssssssssnsns 15
5.1.  Drinking water quality MONITOIING .......ccccueriiiiieiirise et 15
5.2, CONSUMET SALISTACTION ...ttt e et ettt e e e e e ea ettt eeeeesae e aeeeteeeneaaennneneees 15
5.3.  Short-term evaluation of results and COrrECtiVE aCtIONS ........ccvveeveeee et 15
6. Element 6 - Management of Incidents and Emergencies.........omm. 16
7. Element 7 - Employee awareness and training......sssmmssssssssss 16
8. Element 9 - Research and Development........cuommmmmmmssmsmsmsmsssmssssmsssssssssssssssssssssssssnss 16
9. Element 10 - Documentation and Record Keeping..........cmesssmsmsssssssssssssssssnns 17
10. Element 12 - Continual IMProvement........cuummmmmsssssmsssssssssssssssssssssssssssssssssssasssas 17

NO TABLE OF FIGURES ENTRIES FOUND.Figures

Figure 1 Tenterfield DWSS process flOW QIagIam ... eereneceeeseressessesssessssesssesssesssssssssssssssssesssssssssssssessssssssesssssssssssssasssssssss 2
Tables

Table 1 Overview of the Tenterfield Drinking Water SUPPLY SYStEIM ....cvuueeeeeemneermsesseessssessssesssssesssesesssssssssessssssssssesess 1
Table 2 Tenterfield drinking water scheme Critical Control Points (CCPS) .....cueeereeemmeeesmeersnsesssssesssssesssssesssesssssesens 5
Table 3 Inspection Schedule.........cooueeerreernneens .13
Table 4 Chemicals used in the Tenterfield drinking water SUPPLY SChEME ... rseeseeessesseeens 13

) VIRIDIS

17NS18-REC-18-201-1.0 i
January 2019



Tenterfield Water Supply - DWMS Subplan

Document History and Status

Revisio | Date Reviewed by Initials Details

n

0.1 01/11/1  Tasleem Hasan  TH Subplan created following 2018 DWMS review workshop facilitated

8 by Viridis.

1.0 5/12/18  Gillian GM Review of the updated DWMS Subplan
Marchant MB
Melissa Blum

Author: Viridis Consultants

Project manager: Tasleem Hasan

Name of client: Tenterfield Shire Council

Name of project: Tenterfield Water Supply

Name of document: DWMS Subplan

Document number REC-18-201

Document version: 1.0

Project number: 17NS18

Version 1.0 iii

January 2019



Tenterfield Water Supply - DWMS Subplan

1. Introduction

This DWMS Subplan applies to the management and operation of the Tenterfield drinking water supply
scheme and forms part of Tenterfield Shire Council’s DWMS.

2. Element 2 - Assessment of the Supply Scheme

2.1. Overview

Tenterfield Shire Council manages the Tenterfield township drinking water supply system. The
Tenterfield Water Treatment Plant (WTP) is a conventional plant located next to the Tenterfield Dam, on
Scrub Rd, Tenterfield. The Tenterfield WTP treats water from the Tenterfield Dam and the Shirley Park
Bore (during times of drought) and distributes it through a network of reticulation to consumers.

Table 1 Overview of the Tenterfield Drinking Water Supply System

Category Detail
Water Source Tenterfield Dam
Treatment Processes Tenterfield WTP (5 ML/day):

e  Coagulation

e  Flocculation

e Clarification

e  Filtration

e  pH correction

e UV disinfection

e  Fluoridation

e  Chlorination
Reservoirs One reservoir with 2 ML (less than 1 day) storage
Customers Township of Tenterfield

Population of 4,000 (approx.)
Average demand of 2.6 ML/day

2.2. Process Flow Diagram

The process flow diagram (PFD) or schematic of the Tenterfield drinking water supply scheme is shown
in Figure 1.

\/VIRIDIS

Version 1.0 1
January 2019



Tenterfield Water Supply - DWMS Subplan

Alchlor
Soda Ash Gold PAC

Tenterfield Dam

Shirley Park Bore
(currently offline)

®)

E

=
B
e

e

Tenterfield Town §

Setotetes

Hospital St
Reservoir 2ML
(offline)

R TSRO A ST

SRR

et

SR,
3 PO OOSS K

s
RS
SRR
O BRCBEG
et
R R R R R

Flash Mixer

T“ES{\

Standpipe

TR
T

e

it

oot

peoiet

]

S Sates

.

A
L

Flocculation

CCP4 Chlorination

Clarification —

tube settlers

CCP3 Fluoridation

Standpipe

S

Chlorination Fluoridation

|

(no longer in use)

Sand filter x 3

CCP1 Filtration (Turbidity)

Clear
Water

pH correction
Well

CCP2 UV

-~

H Bypass

e

Sentttltteatatdiidite
Tatet

Selotetotetotetotetutetatitatetatedst

.
e
KR

EITH I B ERERIIL

Senene
R

55

SN

%

o
R e KA 0

-.
ks
i
%
RS
i
i
£
kst
ko

Industrial Estate

Figure 1 Tenterfield DWSS process flow diagram

2.3.

Drinking Water Catchment

2ML

uv

CCP5 Reservoir

East St Reservoir

Tenterfield sources raw water from the Tenterfield Dam (off the Tenterfield Creek) and the Shirley Park
Bore (secondary source).

Tenterfield Creek is in the east of the Border Rivers catchment and is a tributary of the Dumaresq River,
which forms part of the state border between Queensland and NSW.

Tenterfield Creek’s total catchment area to town is 83 km? of which 33 km? drains into the upstream
water supply dam. The other tributary catchments draining into the town catchment are Groombridge’s
Creek (19 km?), Currys Gap Creek (17 km?) and two other unnamed creeks east of the town (14 km?).

The dominant land use in the catchment is cattle grazing. Tenterfield Creek experiences extended periods
of low flow with the dam being prone to algal outbreaks. The dam is prone to effects from both drought

and flood.

There is farming and estate housing close to the dam. Currently the housing estate has low density but
this may increase in the future. Agriculture is the predominant activity upstream.

A secondary source of water supply for emergency purposes is from Council’s production bore installed
in the early to mid 1990’s at Shirley Park. The bore was drilled to a total depth of 96 m and the bore is
equipped with a submersible pump at 62 m below ground level. The bore is sealed at the surface with a

Version 1.0
January 2019

\/VIRIDIS



Tenterfield Water Supply - DWMS Subplan

concrete pad, and the bore is constructed with a PVVC casing. Housing, school and more parkland
surround Shirley Park.

As-constructed documentation for the bore identifies a sustainable yield of 6 L/s, and is only capable or
augmenting, not replacing, the surface water supply. It is likely the bore taps an area of significant
fracturing. The longest period the bore has been operated by Council is 70 days, with the long period of
continuous use being 20 days.

The maximum extraction from Shirley Park bore in recent year has been around 65 ML/year. The supply
tank at Shirley Park also supplies stock water and a small amount of bulk water for road works when
other supplies have been exhausted.

In January 2011 the Shirley Park bore was damaged during the floods. Council undertook investigations
and plan to bring the bore back online in the near future.

2.4. Water Treatment Process

Raw water is sourced from Tenterfield Creek and treated before distribution. The off-take level from the
dam is variable and is gravity fed to the WTP. Pumping from the creek is controlled via telemetry based
on levels in the reservoir.

The Tenterfield WTP has a capacity of 5 ML per day and is currently capable of meeting demand for the
scheme in the medium term. A process flow diagram of the treatment process at the WTP is shown in
Figure 1.

The treatment process at the Tenterfield WTP comprises the following process steps:

e Raw water is dosed with Soda Ash, Alchlor Gold and Powdered Activated Carbon (PAC) as it enters the
WTP to aid coagulation and flocculation

o The dosed water flows to the flocculation chamber and clarification-tube settlers where it undergoes settling

o The clarified water is filtered through three sand filters

o The filtered water undergoes pH correction using caustic

o The filtered water passes through the UV disinfection unit

e UV disinfected water is fluoridated and chlorinated

Figure 1 shows the process flow of the Tenterfield drinking water supply system from source to
consumer, as well as the critical control points (CCPs).

The treatment plant at Tenterfield is fenced to prevent vandalism or deliberate contamination of drinking
water.

2.5. Distribution

The Tenterfield distribution network is comprised of the East St Reservoir (Concrete, 2 ML) and 56 km
of water mains.

2.6. Risk Assessment

The original risk assessment was undertaken as a workshop in 2013 and details included in the Risk
Register (excel spreadsheet), available in Council’s shared network drive relevant folder. The Risk
Register is reviewed periodically.

\/VIRIDIS

Version 1.0 3
January 2019



Tenterfield Water Supply - DWMS Subplan

A risk review of the unacceptable residual risks from 2013 was undertaken in August 2018 as part of the
DWMS review process and the Risk Register updated accordingly. Operators play a crucial role in risk
assessment and management and are part of the core ongoing risk assessment team.

\/VIRIDIS

Version 1.0 4
January 2019



Tenterfield Water Supply - DWMS Subplan

3. Element 3 - Preventive Measures

3.1. Preventative Measures and multiple barriers
The preventive measures were identified and assessed during the risk workshop and have been
documented, alongside the significant risks that they address, in the Risk Register.

The key barriers include: treatment process steps, maintaining integrity of the distribution network and
reservoir and maintaining an adequate residual chlorine level in the network.

3.2. (Critical Control Points
Critical Control Points (CCPs) are activities, procedures or processes where the operator can apply
control, and are essential processes in reducing risks to an acceptable level.

In order to define acceptable from unacceptable performance at each point, target levels, alert levels and
critical limits have been identified for Council’s drinking water supply systems.

Three different limits have been set for each CCP within Council’s drinking water supply systems:

o Target Level: representing day to day operational limits and procedures. This is what is to be achieved

o Alert Level: deviation to this level indicates a trend towards loss of control and corrective actions should be
immediately taken to resolve the problem and restore control to the drinking water supply system

o Critical Limit: deviation from the critical limit indicates loss of control and the potential of unacceptable
health risks. If the critical limit is exceeded, corrective actions should be immediately activated, and the PHU
notified immediately.

The CCPs were reviewed in August 2018, with consensus from the combined knowledge of the risk team.

The CCP and CCP SOPs for the Tenterfield supply are included below and is summarised in Table 2.

Table 2 Tenterfield drinking water scheme Critical Control Points (CCPs)

CCP Control Location Alert Level Critical Justification
Parameter Limit
>0.35 NTU >0.5 NTU Critical limit is set to ensure
protozoa control and
effectiveness of disinfection.
<93% <86% Critical limit set to ensure
effectiveness of disinfection
for bacterial and protozoan
pathogens.

<0.9 mg/L or RN lefiN Critical limit is set to ensure
>1.1 mg/L compliance with ADWG
health-based target for

Filtration Turbidity Filter

outlet
uv Lamp At UV
intensity Reactor

Fluoridation  Fluoride WTP outlet

fluoride.
Disinfection | Free _ First <230r>35 Critical Iim!t ensures adequate
chlorine customer C.t and having at least 0.2
mg/L -
mg/L at network extremities.
Reservoir Integrity Reservoirs Poor reservoir W=V NSW Health advice and
condition vermin guidance.
Version 1.0 5

January 2019



Tenterfield Water Supply - DWMS Subplan

3.2.1. Procedure: Tenterfield Filtration CCP

What is being measured? Post filter turbidity

Where/how is it measured? Filtered water turbidity (combined), grab Sample (daily)

What is the control point? Filtration

What are the hazards? Pathogens, turbidity

Inform Supervisor / Manager as soon as possible

Repeat corrective actions from alert level (below)

Consider shutting down plant

Check turbidity and chlorine residual in the reservoirs and reticulation

Increase monitoring until system conforms

Reporting/records: Fill in the Water quality incident reporting form and forward to the Manager as soon as possible. The Manager must
50.5 NTU ;n;‘g;r)n and consult with NSW Health PHU (Glen Pearce 02 6764 8000). DOIW can be contacted for operational advice (Terry Call 04 1228